

RÖHM

TRADITIONALLY
INNOVATIVE

Röhm GmbH
Molding Compounds
Deutsche-Telekom-Allee 9
64295 Darmstadt - Germany

Flammability Test Report

Product-Identification:

PLEXIGLAS® Hi-Gloss 8N piano black 9V022

Batch-No. 2305021053

No.	Properties	Units	Values / Tolerances	Results	Standard	Condition
1	Flammability Test*	mm/min	max. flame spread speed ≤ 102 mm/min	72	FMVSS No. 302	thickness 2.0 mm

*Test period 30.11.2023 – 12.01.2024

This report is a computer printout and therefore bears no signature. Only paper printouts with corresponding remark in the footer line are subjected to an update service.

Röhm GmbH